70

(@)
pde)
1O
3 4 5




=
&)

PART NO. % NAME QuUTY REMARK
! WL35-010000 THEREA lifting arm assembly
2 WL35-030000 Hah BB transmission assembly
3 WL35-060000 HREXEA mudguard assembly
4 WL35-020000 ERBRK front chassis frame assembly
5 WL35-070000 HE 24 hydraulic system
6 WL35-080000 BERERR control system assembly
7 WL35-023000 R, frame assembly
8 WL 35-040000 RHHLE A engine assembly
9 WL35-110000 BRZLHR cab assembly
10 WL35-090000 4 bucket
11 WL35—-130000 LA electric system




lifting arm assembly




NO. PART NO. % % NAME QUTY REMARK
1 WL35-014100 EREoH insert frame I
2 GB,/T6170-2000 110 aut M10 D
3 GB/T93-1987 @10 spring washer 10 10
4 GB/797.2—2000 #E0 washer 10 10
5 WL35-010008 AT bolt W
6 GB /T5782—2000 2I10x80 bolt M10x80 5
7 WL35-010013 EAHATE bearing f
8 WL35-013000 HATRAH jiont lever 1
9 WL35-010005 T8 L bolt 1
10 WL35-010010 EFEHE sleeve 1
11 GB/T1152-2000 M1 0x]1 oil cup M10x1 7
12 WL35-012000 EER rocker  weldding f
13 WL35-010004 STk turn cylinder axls pin 1
14 WL35-010012 Bl washer 2
15 WL35-010003 TR T H rocker bolt 1
16 GB/T5782—2000 ZEM10x85 bolt M10x85 2
17 WL35-010006 TR 4% bolt 2
18 WL35-010011 THREHHE bearing 2
19 GB,/T15782-2000 ZBM10x70 bolt M10x70 3
20 WL35-010002 i R fiiik ek ] shaft 2
21 WL35-010014 #A11 washer 4
22 WL35-011000 THEEAE lifing arm 1




NO. PART NO. % % NAME QUTY REMARK
23 CB/T894.1-1986 #£E40 ring 35 1
24 WL35-010017 #E wosher 1
25 WL35-010016 +H] wosher 1
26 WL35-010015 ERAUE sleeve 2
27 WL35-010100 TARR e 44 bolt 1
28 CB/T96-2000 #H10 washer 10 2
29 0B/T7244-1987 #1810 spring washer 10 2
30 0B/T5783-2000 EHM10x25 bolt M10x25 W




front chassis frame assembly

(o]




NO. PART NO. E S NAME QUTY REMARK
! WL25-060001 HHRE righ. mudguard 1
2 GB/T5781-2000 EIMBx30 bolt M8x30 2
3 CB/T5781-2000 BH8x25 bolt M8x25 18
4 WL25-060002 it bracket 2
5 WL35-060001 it underlay 2
6 WL35-060002 WAL requlate plate 2
7 WL25-060003 THRA bracket 2
8 GB,/T97-2000 g washer 8 6
9 GB/T93-2000 #E spring washer 8 20
10 GB/T6170—2000 S5V nut M8 6
1 GB/T70.3-2000 WA AL E4M10X30 bolt M10x30 6
12 GB/T6182—-2000 Z8M20 nut  M20 4
13 GB/T93-2000 HEDD spring washer 20 4
14 GB,/195-2000 #ED washer 20 5
15 GB/T70.1-2000 E#M20x80 bolt M20x80 4
16 WL35-022000 HIEE S front chassis frame assembly 1
17 0B3452.1-92 0% E122x3.55 ring  122x3.55 !
18 WL35-026000 HomER A out fuel plate 1
19 WL25-031007 £ oil drain plug !
20 WL25-040015 IS WU—-25X100 network patter fule filter WU-25X100 1
21 0B3452.1-92 0% EB0x3.55 ring  80x3.55 1
22 WL25-027000 mHEEEAE fule tank flange 1




NO. PART NO. % NAME QuUTY REMARK
23 WL25-070023 Mibgatt itk fuel box inlet fitting 1
24 WL35-020100 TR right lamp mount 1
25 WS50-020054 WAEST-2018 diesel oil box lock !
26 WL35-020001 B A hose fixup plate 1
27 6B /T97-2000 #E10 washer 10 2
28 GB/T93-2000 %810 spring  washer 10 2
29 GB,/T5783-2000 EHM1 0x25 bolt M10x25 2
30 WL25-040016 fRibfegs TBRG493 fuel level sensor TBRG493 1
31 GB,/T5783-2000 B\ 5¢15 bolt M5x15 5
32 WL35-020800 ENRA K left lamp mount 1
33 WL25-026000 EATHE R tansport securing strip f
34 WL35-020017 HH AR bridge cushion 2
35 WL25-031008 Wk magnet W




assembly

hinge

,
\
,
,
//

S B ARt C R

A .@: iy
D400

- N Y 4 o © Lot




NO. PART NO. % NAME QuUTY REMARK
1 WL25-023002 ik guard lid 2
2 (B/1894.2—-86 HRBES0 ring 50 2
3 WL25-020007 il washer 6
4 0B,/T893.1-86 875 fing 75 2
5 WL25-023003 kst washer 2
6 GB,/T9163-2001 F4HA GE50-DO-2RS bearing 2
7 WL25-023001 P& hinge block l
8 JB/T7940.1-1995 AN 101 ol cup M10x1 1
9 WL25-020031 #l rubber washer 1
10 GES0-FO-2RS PSR bearing l
1 WL35-02001 BREHT & housing guard lid 1
12 GB/T93-87 #BE10 spring  washer 10 8
13 GB,/T5783-2000 EEM10x25 bolt M10x25 6
14 WL35-020012 R T 3% housing bolt case 1
15 CB/T93-87 #E820 spring  washer 20 1
16 GB/T70.1-2000 BEM20x50 bolt M20x50 1
17 WL35-021000 JRERRAE back chassis frame assembly 1
18 WL35-060003 JEHRR rear mudguard 2
19 GB,/T70.1-2000 AT MBX40 bolt M8x40 4
20 WL25-020014 Rk silent block 2
21 GB/T15782-2000 EBM10x70 bolt M10x70 2
22 WL35-010001 KE AR # bolt 2

10




NO. PART NO. £ NAME QuTY REMARK
23 CB/T97.2-2000 #E10 washer 10 2

24 CB/T6170-2000 EEM10 nut  M10

25 WL35-010014 £ washer 4

26 WL25-020200 JEew et bolt 2

27 WL35-010200 Bt pivot pin solder W

28 CB/T5783-2000 FHM10x20 bolt M10x20 1

29 WL35-020024 4 1 s R 2 washer 2

11




rear chassis frame assembly

12




NO. PART NO. % % NAME QuUTY REMARK
f GB/T5782-86 EmMBx25 bolt M8x25 1
2 GB/T93-87 #E spring washer 8 i
3 6B,/T95-2000 #g wosher 8 15
4 WL35-020007 AR the plate use to press secondary cell 1
5 WL35-020300 BAEE A battery box frame 1
6 0B,/T3089.1-82 B4R M16 nut M16 8
7 GB/T93-87 #HE16 spring  washer 16 8
8 GB/T97.2-2000 #H16 washer 16 8
9 WL50-020012 BRI shock absorption cushion plate 4
10 WL50-020013 BRI shock absorption plate 4
" GB/T5783-86 ERM10x25 bolt M10x25 26
12 GB/T93-87 #E0 spring  washer 10 35
13 WL50-020500 RERA shock absorption plate 4
14 WL35-020010 R AR shock absorption plate 4
15 GB/T5782-86 ZMM16x130 bolt M16x130 2
16 GB/T5785-2000 EmMBx45 bolt M8x45 2
17 WL35-020021 EHEM plate 1
18 GB/T5785-2000 E#M8x20 bolt M8x20 2
19 WL35-020500 HEREE & oil line bearer 1
20 GB/T70.1-2000 BAM20x110 bolt M20x80 4
21 WL35-020016 JEAFHAL bridge cushion 2
22 WL35-020015 4 cushion 4
23 GB/T3089.1-82 4R M20 nut M20 4
24 GB/T5781-2000 EHMI10X35 bolt M10x35 12
25 GB97-85 #HE10 washer 10 24

13




NO. PART NO. % % NAME QUTY REMARK
26 6B,/T6170-2000 EEM10 aut M10 9
27 GB/T5781-2000 B4 M10X20 bolt M10x20 6
28 WL35-020900 HUE A A1 hydralic box assembly ]
29 GB,/T3089.1-82 B4R E M20 nut M12 1
30 GB,/T96-85 #1812 washer 12 2
31 WL35-020013 At lock bar |
32 WL35-020008 EEHRA rear cover seating 1
33 WL35-020200 FHRI ot pump  bracket welding 1
34 GB,/T6170-86 # 86 nut M6 2
35 GB/T93-87 #Ep spring washer 6 3
36 GB,/T97-85 486 washer 6 4
37 WL35-020014 R oil bottle 1
8 GB,/T5783-86 #AM6x20 bolt M6x20 2
39 WL 35-020005 THK insurance palte 1
40 0B,/ T5783-2000 #4120x50 bolt M20x50 2
41 GB/T93-87 #E)0 spring washer 20 2
42 GB,/T97.2-2000 #820 washer 20 2
43 WL35-020019 M rear hung plate 2
44 WL35-020006 FRE rear weigWL 1
45 GB,/T70.1-2000 #4IM16x90 bolt 4
46 WL35-020026 ok H viewfinder 2
47 GB/T170.1-2000 AT M4X12 pin M4x12 2
48 WL35-020004 RN housing plate 2
49 WL25-026001 HEH spring  pin 1
50 WL35-020022 85| 4k traction axis  pin 1

14




NO. PART NO. % NAME QUTY REMARK
51 WL25-029002 e 1
52 GB/T5783-86 EIMBExT2 bolt M6x12 1
53 WL35-020700 B EEME righlL cover assmbly 1
594 WL35-020020 WEH plate 1
55 GB/T6170-86 £8)18 nut M8 6
56 WL35-020023 B 2 R fixtion  bolt  welding 2
57 WL50-020015 S clamp )
58 WL35-020002 FRFEHE A pump  fixation 1
59 GB/T5783-86 Z#MBx30 bolt M8x30 4
60 WL35-020009 FHREA pump press pole 1
61 WL35-020003 (A5 filter frame ]

15




seating assembly

16



NO. PART NO. EA S NAME QUTY REMARK
1 CB/T97-85 #20 washer 20 2
2 WL35-023300 A front housing assembly 1
3 GB,/T91-2000 Fr44x35 pin 4x35 2
4 WL35-023005 ik 3t front housing bolt 1
5 WL35-023100 B Ratr seating assembly 1
6 0B/T5783-86 ERM6x25 bolt M6x25 4
7 GB/T93-87 #8p spring washer 6 8
8 6B/T97-85 #EG washer 6 10
E WL35-025002 FF# rear insurance plate 1
10 GB/T6170-86 283 nut M8 6
! 6B /T93-87 #Hg spring washer 8 5
12 6B/T95-85 %18 washer 8 4
13 WL35-023900 WITHA R A accelerograph  plate welding 1
14 0B/T5783-86 EHMEx20 bolt M8x20 1
15 WL35-023001 Hx g fixation bolt 1
16 0B/15783-86 E4MEx30 bolt M8x30 1
7 0B/T5783-86 EAMEx20 bolt M6x20 4
18 WL35-023700 P E M handle cover frame 1
19 WL35-023600 SRATH A% multiway valve frame 1
20 0B/T95-85 %10 washer 10 11
21 0B,/T793-87 #E0 spring washer 10 1
22 68,/T5783-2000 EIM10x25 bolt M10x25 9
23 GB,/T6170-86 EHM10 nut M10 10
24 6B,/T5783-86 EHMBx25 bolt M8x25 2
25 WL35-024300 BhEREOH support frame 1

17




NO. PART NO. 4 % NAME QUTY REMARK
26 WL35-023011 #F support

27 GB,/T6170-83 Z 16 nut M16

28 WL35-024700 ®F IR supportframe

29 WL35-024200 BLLE screw fastener

30 WL35—-023013 s bolt

31 WL35-023023 E#E SC17-11 seot

32 CB,/1882-2000 4 6x16 pin 6x16

33 WL35-023021 % line

34 WL35-023500 S insurance welding

35 GB/T91-2000 # 2x16 pin 2x16

36 6B,/T6184-2000 B M6 nut M6

37 WL35-023007 i spring

38 WL35-023004 et shaft

39 WL35-023200 R A 1F rear housing assembly

40 WL35-070400 BYE ik cab cylinder

il WL35-023014 RS short screw thread shaft

42 WL35-023012 K54 long screw thread shaft

43 WL35-072001 WEI AWBERE06x ] =600 hose | 2M12x1.5 90180
44 WL35-072002 W AW BERE6x ] L=550 hose I 2M12x1.5 90X1 70"
45 WL35-071006 FHFC F1B-00 pump

46 WL35-050200 WERAE shock absorber

47 0B,/ 152872002 #E washer 8

48 WL35-051000 2L cover assembly

49 WL35-050100 WAL 4 A limitter line

50 GB/T97.1-2002 %80 washer 10

18




NO. PART NO. £ % NAME QUTY REMARK
i GB,/T7940.1-1995 A M6 ol cup M6 ’
o2 WL35-050003 bk pin 9
o3 68/791-2000 #1.6x20 pin 1.6x20 9
o4 WL35-051400 Gkt hinge seating ’
» WL25-025005 e handle |
96 WL35-050002 RALA limit  plate .
o5/ WL35-050001 Uk plate 1
58 WS50—095007F REMEA GIMB-2-L lock assembly 1
59 6B /T70.1-2000 £AM6x20 bolt M6x20 3
60 CB/197.1-2002 #Hp washer 3
b1 GB/T97.1-2002 &5 washer 5 1
62 GB/T70.1-2000 RAV5X1 2 bolt M5x12 1
63 6B,/7889.1-2000 F8M3 nut M8 5
64 GB/T96.2-2002 #H8 washer 8 5
65 GB/T2673-1986 R41M8x40 bolt M8x40 9
66 WL35-024100 Yo BE LA 1 fixation plate of relay 1

19




20

cab assembly




NO. PART NO. £ % NAME QUTY REMARK
1 WL35-111000 B ERA cab  welding 1
2 WL35-110034 Al ZmAL ZD1430 windscreen wiper motor 1 12V/40W
3 GB,/T5781-86 1820 bolt 8x20 5
4 GB/T93-87 /83 spring washer 8 9
5 6B/T97-85 B8 washer 8 9
6 WS50-090800F A A XD104 water bottle !
7 GB,/T5781-86 EAM6x16 bolt 6x16 6
8 6B/T97-85 $8p washer 6 6
9 0B/T193-87 & spring washer 6 6
10 GB,/T6170-86 #8\6 nut M6 6
11 WL35-110040 FURE BIX 126 viewfinder assembly 2
12 WL35-110020 FASA AR viewfinder left plate !
13 6B,/T5781-86 EAMBx25 bolt 8x25 8
14 0B/T95-85 BER washer 8 8
15 GB/T93-87 /3 spring washer 8 8
16 GB,/T6170-86 #5\3 nut M8 4
17 6B,/T5783-86 EAM12x35 nut M12x35 4
18 6B/T95-85 $E 2 washer 12 4
19 GB/T93-87 812 spring washer 12 5
20 GB,/T6170-86 12 nut M12 0
21 WL35-110013 B AALE 4 warm plate 2
22 WL35-110039 RAL warm 1
23 WL35-110019 ST vt viewfinder righlL plate 1
24 GB,/T818-2000 #4M5%20 bolt M5x20 6
25 WL35-110100 #4 lock 2

21




NO. PART NO. £ % NAME QUTY REMARK
26 6B,/T95-85 #iE5 wosher 5 6
27 GB/T193-87 #En spring washer 5 6
28 GB/T6170-86 #8)6 nut M6 6
29 WL35-110004 ok pirt M6 4
30 JB/T7940.1-1995 M6 oil cup M6 4
3 WL35-110008 FHE rear glass !
32 WL35-110001 P side rear gloss 2
33 WL35-110022 EYERR lock plate !
34 WL35-110700 FOREREH viewfinder staff 2
35 WL35-110026 At viewfinder immobility 2
36 WL35-110028 BHAE A havelock  assembly !
37 6B,/T70.3-2000 BAM5x12 bolt M5x12 5
38 WL35-102000 R protect welding !
39 WL35-110003 e side front glass 2
40 WL35-110029 PHY GIMB-12-R locking !
41 WL35-110200 HETE righl side door weding !
42 WL35-110002 AR front gloss !
43 WL35-110300 EEI TR left side door weding !
44 68/T5783-86 EAM10x40 bolt M10x40 10
45 GB/T97-85 #0810 washer 10 20
46 GB/T93-87 #E10 spring washer 10 10
47 GB,/T6170-86 E810 nut M10 10
48 WL35-110009 T lock bar 2
49 WL35-110010 B plate 2
50 6B,/T96-85 G2 washer 12 2

22




NO. PART NO. £ % NAME QUTY REMARK
51 WL35-110005 FH A seal  bar 2
52 WL35-110011 it lock plate 1
53 0B,/15783-86 214/6x20 bot M6x20 .
54 0B,/1819.1-2000 BAMG18 bot M6x18 .
55 WL35-110031 Bk waterproof joint 4
56 WL35-110030 I GUMB—12—L locking 1
57 WL35-110032 WE L windscreen wiper 1
o8 WL35-110033 WidE windscreen wiper arm )

23




engine assembly

P4\
o,
AT

()
!_
.

N
g

X o

= v\th

TRy (ST

o U@A@@..
‘

9

AN

(X
s

@ 00

w..,Z,../IW
i )x/h g R
& &

@

24



NO. PART NO. %% NAME QuTY REMARK
1 GB,/T70-85 HAMBX25 bolt  M8x25 2
2 GB/T93-87 #lEs spring  washer 8 10
3 WL35-071008 H#% 17DSC06 pump !
4 GB,/T3452.1-92 OB HE082.5%2.65 fing #82.5x2.65 !
5 WL35-071003 H#ER R902097975 pump !
6 6B ,/T5783-2000 EAM12x35 bolt M12x35 5
7 GB/T93-87 HE 2 spring  washer 12 22
8 GB/T97-85 #E2 washer 12 22
9 0B,/T5783-2000 EAM12x40 bolt M12x40 20
10 WL35-040500 HH R righl. front bracket 1
1 GB,/T5783-2000 EAMSx30 bolt M8x30 /
12 GB/T93-87 #ER spring  washer 8 9
13 6B/T97-85 g washer 8 12
14 WL35-040001 Bk lood line !
15 WL35-040600 ERK I left front bracket !
16 6B ,/T5783-2000 EMMBx30 bolt M8x30 9
17 WL25-040800 2% loose flange 1
18 GB,/T6170-86 288 nut M8 12
19 WL25-040007 A bolt 6
20 WL25-040700 At flange 1
21 WL35-040300 EREIR left back bracket !
22 WL50-040100 SAAAER silent block 4
23 WL35-040400 BRIMBAE fighL back bracket !
24 WL35-040011 A3HL 404D—15 diesel engine !
25 JB/7Q4440-86 43551 clampe 4

25




NO. PART NO. £ % NAME QuTY REMARK
26 WL35-040006 BA% export water hose !
27 WL35-040005 iz & import water hose !
28 WL35-041100 BB R watercooler !
29 GB,/T5783-2000 E1)(8x20 bolt M8x20 4
30 WL35-040010 e washer !
3 WL35-040100 BB B exhaust pipe 1
32 GB,/170.3-2000 WARTREAT M10x25 bolt M10x25 2
33 WL35-040200 HEE tube !
34 WL35-027000 BAEXERA overflow kettle braket welding !
35 WL35-040700 HERELH silencer !
6 GB,/T70-85 B4M8x 70 bolt M8x70 !
37 WL25-044000 S = SE I bracket !
38 GB,/T6170-86 HEM10 nut M10 °
39 WL35-040013 BB K1025 filter !
40 WL35-040012 KRB KW1025C filter W
41 JB /20444086 #4(035~051) clompe .
42 WL35-040002 K BEEE filter  tube !
43 WL35-040007 Rk FHIE filter  rubber sleeve 1
44 WS50-040002 Wk 08 =300 overflow hose 1
45 WS50-040001 ks overflow  kettle !
16 WL35-040003 hp washer 2
47 6B,/ T96-2000 #E0 washer 10 4
48 WL35-041300 THERH under shock absorber 2
49 0B,/15783-86 BBN10x45 bolt M10x45 2
50 CB/T93-87 #E10 spring washer 10 2

26




NO. PART NO. % i NAME QuTY REMARK
51 WL35-040009 B plate 2
59 WL35-041400 % absorber 2
53 WL35-041200 FREE quide wind cover welding 1

27




multiway valve and control

28



NQ. PART NO. % % NAME QuTy REMARK
1 WL35-080008 BAFM BISRDDD-X control  handle W
2 CB/T6170-86 BN 12 nut M12 1
3 WL35-080003 ST multiway valve bar 1
4 WL35-080005 SURFHE rubber sleeve !
5 CB/T6170-86 B8 nut M8 1
6 GB,/T93-87 #88 spring washer 8 3
7 GB/T95-85 #1ER washer 8 3
8 WL35-071002 SBIA HC—TR55 /3 multiway valve 1
9 GB,/T5781-2000 EHN 845 bolt M8x45 3
10 WL35-080002 fr spring !
1 WL25-080010 W B A hondle bar 1
12 WL25-080011 HAFHE handle  sleeve 1
13 WL35-082000 M BBt A insurance  plate 1
14 WL35-080600 GRS 1 insurance plate  assembly 1
15 WL35-080300 Fhiett handle  assembly !
16 JB/T7274.4-1994 EREE handle 1

29




front transmission assembly

30




NO. PART NO. % % NAME QuUTY REMARK
1 (B9877.1-88 WE72x55x12 soaling  ring  72x55x12 !
2 WL35-031502 Heh joint  assembly !
3 6B /T93-87 #E spring  washer 12 6
4 6B/T5783-86 AN 12x35 bolt  M12x35 6
5 WL35-031507 #AHHE brake  drum *
6 WL35-031504 #hE joint  sleeve W
7 WL35-031501 Ht brake  drum W
8 WL35-031505 kB bolt 8
9 6B/T93-87 #810 spring  washer 10 8
10 GB,/T6170-86 EEM10 nut M10 8
1 6B,/1819-85 Z4M5x20 bolt M5x20 W
12 WL35-031503 [t washer *
13 GB/T93-87 #HE6 spring  washer 16 *
14 6B,/T5783-86 BN 16345 bolt  M16x45 W
15 WL35-034000 Eaih transmittion  shaft 1
16 WL35-031404 23 sleeve W
17 GB/13452.1-92 OHE38.8x3.1 fing 38.8x3.1 W
18 6B/T297-94 #A32308 bearing 32308 *
19 WL35-031405 44 gear shaft *
20 GB/T297-94 #A32310 bearing 32310 W
21 B3452.1-92 OME130x3.1 fing  130x3.1 1
22 GB/T6170-86 £8M10 nut MI10 °
23 GB/T93-87 #HEN0 spring  washer 10 °
24 WL35-031403 pET TS bolt °
25 WL35-031402 EH BRI differential  cover 1

31




NO. PART NO. 4 % NAME QUTY REMARK
26 WL35-031401 WA bearing  cover W
27 GB/T93-87 #E 2 spring  washer 12 "
28 GB/T5783-86 REM12x40 bolt M12x40 '
29 JB982—-77 “@4 combined 14 4
30 WL50-020015 3 oil drain plug ’
31 GB/T297-64 #A32016 bearing 32016 1
32 WL35-031310 EEA righ. cover 1
33 WL35-031307 AR differential  gear W
34 WL35- 031309 HE] bearing W
35 WL35-031308 Fa washer :
36 WL35-031311 FohE Rl differential  axle  gear W
37 WL35-031304 A A washer i
18 WL35-031306 TREH gear wheel i
39 WL35-031305 ERBH differential  axle  bolt :
40 WL35-031302 HHR | gear wheel 1
41 WL35-031301 HE bearing W
42 WL35-031303 N left  cover 1
43 GB/T297-64 #A32015 bearing 32015 W
44 0B,/T5783-86 EIN12x30 bolt M12x30 16
45 GB,/T70-85 EAIM10x65 bolt M10x65 8
46 G6B3452.1-92 O A E125x3.1 ring  125x3.1 2
47 GB/T93-87 #0812 spring  washer 12 16
48 GB,/T5783-86 BN 245 bolt M12x45 16
49 0B,/T5783-86 E\10x55 bolt  M10x55 16
50 CB/193-87 #H@10 spring  washer 10 16

32




NO. PART NO. % # NAME QUTY REMARK
51 WL35-031104 54 axle  tube 2
52 WL35-031103 L nut 2
53 0B,/T276-94 #6213 bearing 6213 2
54 6B3452.1-92 OHE120x3.1 ring 120x3.1 2
55 0B3452.1-92 OMEE5%3. 1 fing ¢
56 (GB9877.1-88 HH110x85x12 soaling  ring 2
57 WL35-031102 W sodling ring  sleeve 2
58 WL35-031101 E37)s sleeve assembly 2
59 WL50-031015 R bolt 6
60 WL35-031108 +h differential  axle 2
61 WL35=030002 #H8.00x15 wheel  felloe 2
62 TR415 A% wheel  cylinder bleeder screw 2 hiEm
63 WL35-030001 B 27x10.5-15 wheel 2
64 WL50-031032 HE nut 6
65 WL50-073003 Bk screw  coupling f
66 oD Yx B 536 3x6 fing 53x63x6 |
o/ oD Yx 5 HBE0x70x6 fing 60x70x8 |
68 WL35-031105 EE bearing 1
69 6B4605-84 #7 889109 beoring |
70 WL35-031107 s joint W
71 WL35-031106 HE% spring W
72 WL35-031602 #FAE let  air in cover !
73 WL35-031604 E% spring W
74 WL35-031603 Weficth rubber washer W
75 WL35-031601 FAE let air in W

33




NO.

PART NO.

% %

NAME

QUTY

REMARK

76

WS50-071603

FAHE 11.6X16.5X1.5

E-Ring 11.6X16.5X1.5

34




back transmission assembly

S
\‘ /

81

7
B 77 S
[®) Q 7 8546
Q 30
29

4.
3
2 Dy
25 o
282 BHQY
,f..» )
2N
'&4’.\1

35



NO. PART NO. % % NAME QUTY REMARK
1 WL35-033004 Bh tank  flange W
2 6B/T276-94 #6209 bearing 6209 2
3 WL35-033005 b gear wheel  bolt W
4 0B/T276-94 #6009 bearing 6009 W
5 WL35-033001 ftk1 box 1 *
6 GB,/T283-94 HAN 206 bearing NJ206 2
7 WL35-033003 k] gear wheel 1 W
8 WL35-033007 | gear wheel I 1
9 WL35-033008 Htk1l box 1 W
10 CB/193-87 #E10 spring  washer 10 20
11 6B,/ T5783-86 FHM1 055 bolt M10x55 12
12 GB,/T119-86 #A8X20 pin ABx20 2
13 GB/T93-87 £ 1) spring  washer 12 8
14 6B,/ T5783-86 112540 bolt M12x40 8
15 0B/73452.1-92 OHE38.8x3.1 fing  38.8x3.1 W
16 WL35-033009 LE| gear wheel I W
17 B9877.1-88 41 40x1 2014 sodling ring  140x120x14 W
18 WL35-033002 Rk B bolt 8
19 GB/T97-85 10 washer 10 8
20 GB/T6170-86 #EM10 nut M10 8
21 WL35-031503 i washer W
22 0B/T93-87 #H16 spring  washer 16 W
23 0B/T5783-86 EI16x45 bolt M16x45 *
24 WL35-033006 Tl key bolt *
25 6B,/ T70-85 24118420 bolt MBx20 2

36




NO. PART NO. % NAME QuTY REMARK
26 WL35-033010 FET IS bolt 2
27 6B/T97-85 HE 2 washer 12 2
28 6B,/T6170-86 (12 aut M12 2
29 0B,/T297-94 #432308 bearing 32308 *
30 GB,/T297-94 #&32310 bearing 32310 W
31 GB,/T297-64 #7432016 bearing 32016 *
) WL35-031310 EHl righl  cover W
33 WL35-031307 EABER gear wheel *
34 WL35-031309 HET bearing W
35 WL35-031308 Tk washer 2
15 WL35-031311 LHERT gear  wheel W
57 WL35-031304 ey washer 4
18 WL35-031306 fTRER gear wheel 4
39 WL35-031305 Pz Leki differential  axle 2
40 WL35-031302 EELE gear  wheel W
41 WL35-031301 HE] bearing *
42 WL35-031303 4k left  cover f
43 GB/T297-64 #K32015 bearing 32015 *
44 6B/T5783-86 BIN1 2430 bolt M12x30 16
45 0B/T70-85 EAM10x65 bolt M10x65 8
16 0B /T3452.1-92 ORH125x3.1 fing 125x3.1 2
47 GB/T93-87 $lE12 spring  washer 12 16
48 0B,/T5783-86 BIN12x45 bolt M12x45 16
49 0B/T5783-86 M1 0x55 bolt M10x55 16
50 CB/T93-87 #E10 spring  washer 10 16

37




NO. PART NO. £ % NAME QUTY REMARK
51 WL35-031104 1% sleeve 2
52 WL35-031103 L nut 2
53 CB/T276-94 #6213 bearing 6213 2
54 0B3452.1-92 OAE120x3.1 fing 120x3.1 2
55 6B3452.1-92 0AMEE5x3.1 ring 65x3.1 4
56 B9877.1-88 W110x85x12 sodling ring  10x85x12 2
57 WL35-031102 WHE sodling ring  sleeve 2
58 WL35-031101 27 ] sleeve  ossembly 2
59 WL50-031015 ppEn bolt 6
60 WL35-031108 b differential axle 2
61 WL35-030002 ##8.00x15 wheel  felloe 2
62 TR415 11 wheel  cylinder bleeder screw 2 I
63 WL35-030001 #1 27x10.5-15 wheel 2
64 WL50-031032 REL B nut 6
65 WL50-073003 gk screw  coupling [
66 0Dl Vx4 5 3x6 3x6 ring 1
67 ohl Yx B3 BE0x70x6 ring 1
68 WL35-031105 FE bearing 1
69 GB4605-84 #7% 889109 bearing W
70 WL35-031107 Gl joint !
71 WL35-031106 HES spring W
72 WL35-031602 #52 let air in  cover W
73 WL35-031604 L% spring !
74 WL35-031603 B rubber washer [
75 WL35-031601 5 let air in W

38




NO. PART NO. £ % NAME QUTY REMARK
76 WL35-032405 Hribd gear  bolt !
77 (GB3452.1-92 OB 30x3.1 ring 130x3.1 1
78 0B3452.1-929 OREI3 231 ring 13.2x3.1 W
79 WL35-032402 ERBTK differential  cover f
80 JB982-77 HE 4 combined 4
81 WL50—-020015 BE ol drain  plug 3
82 6B3452.1-92 OBME242x3.1 ring 1
85 WL35-031401 B E bearing cover f
84 0B/T93-87 #1812 spring  washer 4
85 6B/ T5783-86 BEM1 240 bolt 4
86 WL35-071004 HEGE R90245445 hydraulic  motor 1

39




c system

ng hydrau

f

0-Ring|85x3.5

40


Nicole.Ruhland
Hinweis
O-Ring hat die Größe 85x3.5

Nicole.Ruhland
Texteingabe
O-Ring 85x3.5

Nicole.Ruhland
Pfeil


NO. PART NO. % i NAME QuUTY REMARK
1 WL35-071002 434 61859BC multiway valve 1

2 WS50-071604 EAB14,7X18.9X1.5 E-Ring 4.7X18.9X1.5 6 GE15LR3/BEDOMDA3C
3 WS50-072027 FhREE screw  coupling 6 WD-B06

4 WL35-072003 SHRUMEE AHEERELE010x  L=1500 hose 1 M18X1.5, 90X &

5 WL35-070028 HEBINS nut E

6 WL25-070009 kR screw  coupling 5

7 WL35-072004 WANE AHBEREREOI0x]  L=850 hose 2 2XM18X1.5, IE

8 WL35-072005 WhbEERE SHEEREREOI0xI  L=1150 hose 1 2XM18X1.5, 90X &

9 WL35-072006 Wk SWERREER010xT  L=1700 hose 1 2XM18X1.5, 90X E
10 WL25-070028 WAERERY AFREREREF10x] L=900 hose 3 2XM18X1.5 , 90" A
11 0B/T3452.1-1992 OHE:15.3X2.4 O-Ring 15.5x2.4 8

12 WS50-071069 ik screw  coupling 2

13 WL35-070600 LB X 2

14 WL35-070023 B screw  coupling 2

15 WL35-072009 KRR RWEERELA910xT =800 hose 2 2XM18X1.5,90°X &
16 0B,/T70.1-2000 £4M6x25 bolt 3

17 GB,/T802-1988 #H6 nut 4

18 WL35-070200 EAE righl  lift cylinder 1

19 WL25-070021 B BHEERERBO10xT L=1500 hose 2XM18X1.5, 90°X Hif
20 WL35-071016 Bk quick  coupler 4 PVI2GAST

2 WL35-070300 4t turn cylinder 1

22 WS50-071607 EAB15,7%20.9X1.5 E-Ring 15.7%X20.9X1.5 2

23 WS50-072024 FERSHL screw  coupling 2

24 WL35-071012 I QUH-10NL globe valve 1

25 WL25-070018 KEWEHIE KAERELK010x]  L=1000 hose 1 2XM18X1.5, 90°X i

41




NO. PART NO. % % NAME QuUTY REMARK REMARK
26 WL35-070100 ERE Wi left lift cylinder [

27 WL25-070019 HhHwmiElE AWREREERo10x 1] L=900 hose 2 2XM18X1.5, K&
28 WL35-070500 e lock cylinder f

29 WL35-072013 SURARARE ABBERESA010x L=1500 hose 2 M18x1.5, XE

30 WL35-072014 GHR G EE AVBEREERe10xT  L=1650 hose 2 M18X1.5, HE

31 WS50-072032 B AELE S joint 4

32 WL25-071003 L SfRiEds sealing ring !

33 WL35-072042 KA b2 seal 2

34 GB/T70.1-2000 W5 ATk BAMBX60 bolt 8

35 WS50-071068 HAEBEX quick coupler joint 10

36 WS50-071605 EAE18.5X23.9X1.5 E-Ring 18.5X23.9%1.5 10

37 WL25-070014 Ex pipe clampe 8

38 0B/T95-85 #6 washer 4

39 WL35-071007 R 1 7214116A10B010 electric  Valve !

40 WL35-072043 RNl seal !

4 0B,/ T6182-2000 £4M6 nut 7

49 WL35-072015 BHIRP e HBBEREEAp10xT  L=1500 hose [ 2XM18X1.5, K&
43 WL35-072016 BHRCIIRE HFAERERASI0x]  L=2850 hose ! 2XM18X1.5, K&
44 WL35-072017 HHIRC2 ke A EERERAP10x]]  1=2850 hose ! 2XM18X1.5,90X &




steering hydraulic system

43



NO. PART NO. % NAME QuTY REMARK
1 GB/T6173-2000 £H\16 nut W
2 0B /T97.1-2000 Féhh washer [
3 WL35-081200 Fiik steering  wheel f
4 WL35-081002 a3 absolute  plate !
5 WL35-081003 B plate !
6 GB,/T894.1-1994 HAHE ring f
7 CB/T276-94 FHHIAG1904 -7 bearing W
8 0B/T893.1-1994 LA ring [
9 WL35-081001 dakis steering  column  with f
10 WL35-081100 bametr lever !
11 GB/T70.1-2000 £4M10x30 bolt 8
12 GB/T93-2000 &80 spring  washer 8
13 6B /T95-2000 #H10 washer 8
14 WL35-081004 i plate W
15 WL50-070018 Tk screw  coupling I
16 CB/T3452.1-1992 OAE12.0%2.0 combined washer 3
17 WL35-020024 o bR washer 2
18 WL35-020600 Wi R bolt W
19 WL25-070100 - qapias driver cylinder !
20 WS50-072032 W E AR 8 screw coupling 2 WEET2LM18X1.50MDA3C

44




NO. PART NO. £ # NAME QuUTY REMARK
21 0B,/T3452.1-1992 OHE: 15.3X2.4 0-Ring 15.5x2.4 2

22

23 WL35-071008 ##% 17DSC06 pump !

24 WL35-070002 ERF M K screw  coupling 1

25 0B/T3452.1-1992 0%E 19X2.65 combined 1

26 WL25-070007 ?EIM%%GB/S rdiator hollow holt 2

27 WS50-071605 EAE 18.5X23.9X1.5 E-Ring 18.5x23.9x1.5 6 WD-MOS

28 WL25-070022 03/85NHEk nollow 2

29 WL35-072018 SRS SHBERE S E010x L=700 hose ! 2XM18X1.5, A&
30 WL25-070017 KEwIFEE HYBERE S0 0x1l L=800 hose ! 2XM18X1.5, K€
3 WL35-071001 HHE 11006223 steering  system 1

32 WL25-070006 Gl /2% gk rdiator hollow holt 2

33 WS50-071610 EAE 23.9X29.2X1.5 E-Ring 23.9x29.2x1.5 4 WD—B12

34 WL25-070900 B R screw  coupling 1

35 WL25-070034 BRNEAC3 /8 rdigtor hollow  holt 1

36 WL50-070017 Wi screw  coupling 1

37 WS50-071088 I Sk T Sk screw  coupling 1

38 WS65-072009 F IR screw  coupling 1

39 WS50-072021 S R =k screw  coupling 1

40 WL35-071002 4898 5185980 multiway valve 1

45




NO. PART NO. % NAME QUTY REMARK REMARK
41 WL35-072020 ERBERRE KW BERE RG] L=1800 hose 1 2xM14x1.5 , RE

42 WL35-072021 EHBHERRE KT BEREE A1 3T L=1000 hose ! 2xM22x1.5, 90°x &

43 WL35-072022 SURAARE FVBEREERg13x1  L=1000 hose 1 2xM22x1.5 , RE

44 WL35-072025 SHRMERE HWRERE ¥Ko6x]l  L=550 hose 1 2XM14x1.5 90X &

45 WS50-072123 G B Itk AR screw  coupling 2

46 WL35-071009 BEEE HD 069151 filter 1

47 WL35-072023 TR RIS A RERER K01 3 L=700 hose 1 2XM22x1.5, 90X B

48 WL35-070024 Hr b =3 screw  coupling 1

49 WL35-072024 HIEEIERS AT BEREEEe6xI  L=1200 hose(chassis left) 1 2xM14x1.5, 90°x90°X180°
50 WL25-070008 HHAEHERE screw  coupling 1

51 WL25-080020 EalE turning plate 1

52 WS50-071546 WEHL 1021.10.76(BETA) jiont(BETA) 2

53 WL25-070043 MEH L4 jiont 2

54 WL35-072044 d 3t seal 1

55 WL25-070044 #% BC-14 nut 2

46




drive hydraulic system

47



NO. PART NO. % NAME QUTY REMARK
1 WL35-041000 AR ol cooler 1

2 WL35-070020 BB screw  coupling 1

3 WL35-072026 SBIRE Y SHBERE ¥ Re13x1  L=1500 hose 1 2XM22X1.5 , RE
4 WS65-072009 FAREL K screw  coupling 1 M22X1.5

5 WS50-071604 EAE 14.7X18.9X1.5 E-Ring 14.7x18.9x1.5 1

6 WL35-071002 5% 61859BC multiway valve 1

7 WL35-071500 HHBE L hose 1

8 WL25-070031 BB A rdiator  hollow holt 1

9 WL35-072027 HAEHRE S EERE ERp13xT L=1500 hose 1 2XM22X1.5,90'x90°%230°
10 WS65-072039 G B B kAR screw  coupling 1

1 WS50-072128 % VIR B AR screw  coupling 1

12 WL35-07003" sk screw  coupling 1

13 WL35-071011 LR £084-288 filter 1

14 0B/T3452.1-1992 OME 19.0X2.0 ring 1

15 WL35-071010 J% PQBO.45X3B4 filter 1

16 JB/T7941.2-1995 HAFA20 ol mark 1 FWS50

17 WL25-070003 X CREWS) WU—100x40 filter W

18 0B/T3452.1-1992 ORER0x3.55 ring 1

19 WL25-028000 B A4 hydraulic  tank  flange 1

20 WL35-070032 AT screw  coupling 1

48




NO. PART NO. % NAME QUTY REMARK
2 WL35-070700 Dk B L R A screw  coupling 1

22 WL35-072028 ERERMEE AV BERELAG19x]  L=800 hose 1 2XM30X1.5 , 90°x B

23 WS50-071025 ZHEL R screw  coupling 1

24 WL35-072029 FIREHEE SHBERE SAo6x ] =600 hose 1 XMT4x15, 90X90%270°
25 WL35-072030 AEHRE RVEERE “Ho6x ] L=1600 hose 1 2XM14X1.5, 90°X Bl

26 WS50-071506 AR (805390919) electromagnetic  valve 1

27 WL35-072031 WHREMEE RYBERE K6« ] L=1000 hose 1 2XM14X1.5,90°X £

28 WL35-072032 HERTRKE AW BERELB010x ] =950 hose 1 2XM27X1.5,90°X B

29 WL35-070030 By screw  coupling 1 JR%: GE22LM33X2EDOMA3C
30 WL35-071003 R (EER) R902097975 pump 1

31 WL35-072033 HERALRE HHBERELRO16xN  L=540 hose 1| 2XM27X1.5,90°X90°X230"
32 WL35-072034 B EMHE HHEERELH01 31 L=1400 hose | 2M22x1.5, 90 E#

33 GB,/T3452.1-1992 04 6.5x1.5 fing 1

34 WL35-072035 HERE MBS FHBEREEAp1 30 1=1000 hose T | 2xXM22x1.5, 90X Bt

35 WS50-071610 EAE 23.9x29.2X1.5 F-Ring 23.9x29.2x1.5 2 WD-B12

36 WL25-071500 pilikin e screw  coupling 1

37 WL35-070001 W R LR screw  coupling 1

38 WL35-071008 W#% 17DSC06 pump w

39 GB,/T3452.1-1992 OB 2 0X2.0 ring 12.0%2.0 1

40 WS50-071546 WE#X 1021.10.76(BETA) jont(BETA) 1

49




NO. PART NO. % i NAME QuUTY REMARK
41 WS50-071611 EAE 29.7X35.7X1.5 E-Ring 29.7X35.7X1.5 2

42 WL35-071004 HED# RI0245445 hydraulic  motor !

43 WL35-070026 90 %26000- 62 & screw  coupling 4 FERAET:S87692-12-12RW
44 6B3452.1-1992 0R%#E23.47X2.95 ring 1

45 WS50-072038 SR screw  coupling !

46 6B3452.1-1992 OA%HE9.18X2.46 ring 1

47 WL25-070043 WL jiont 1

48 WL25-070044 WEELKET BC-14 nut 1

49 WL50-070020 Bl B Ak combined 1

50 WS65-072003 I screw  coupling 1

51 WL35-070027 34T 2 56000 screw  coupling 8 ABART : SFS-12
52 WS50-071602 EAE9 8X14.4X1.5 E-Ring 9.8x14.4x1.5 1 WD—-M12

53 GB,/T3452.1-1992 O E11.89X1.98 combined S

54 WL35-072019 HHREHRE RYBEREEA0Ex]  L=520 hose T |2XM14X1.5, 90X90°x260"
55 WS50-071015 Bk screw  coupling 3

56 GB,/T3452.1-1992 O E 26.5X3.0 combined !

57

58 WL35-072012 BEFNERE RHBEREEAo6x]  L=800 hose(chassis  left) T |2XM14X1.5, 90°X90X230"
59 WL35-072011 EEFBURE BHBERELRD16xN  L=540 hose 1 2XM27X1.5,90°X90°X 210"
60 WS50-071612 EAE 38.8X45.8X2.0 combined W

50




NO. PART NO. £ NAME QUTY REMARK
61 WL35-070025 A8 A 2k screw  coupling 1
62 WL35-071019 TR RV 3.0723-08 filter 1

51




throttle pedal and control

52




NO. PART NO. % # NAME QUTY REMARK
1 GB/T1152-2000 WM 1 0x1 il cup M10x1 1
2 GB/T5781-2000 FRMBOX25 bolt M6x25 4
3 GB/T95-85 #Eg washer 8 4
4 GB/T193-87 #Es spring  washer 8 4
5 GB/T6170-86 B8 nut M8 2
6 CB/T6170-86 B8 nut M8 3
7 GB/T5781-2000 £\ B8x55 bolt M8x55 1
8 WL35-080500 I NEVED bowden  cable 1
9 WL25-080012 EST Y bracket 1
10 WL25-024004 %] spring 1

53




brake system

=)
b2l

EED

°
5 3

54



NO. PART NO. % NAME QUTY REMARK
1 CB/T93-87 #Higs spring  washer 4 2

2 GB/T6170-86 B4 nut M4 2

3 6B5781-2000 BBMBx25 bolt M8x25 4

4 GB/T93-87 #E8 spring  washer 8 6

5 GB/T95-85 #E washer 8 4

6 GB,/T6170-86 £HM8 nut M8 10

7 WL50-070017 AT oil cup seat 1

8 WL35-072007 HEZ L wRE RV EERE L ko6x 1 L=1900 hose [ 2XM14X1.5 90X &
9 CB/T6170-86 E4M8 nut M8 4

10 WL35-080400 Hartidk bowden cable f

1 WL35-080008 HRHNE brake !

12 WS50-071606 EAE 13.8X18.9X1.5 F-Ring 13.8X18.9X1.5 1

13 WL35-070012 FIER X screw  coupling f

14 WL35-071005 HAHER brake  pump f

15 WL35-070010 HERRELE screw  coupling !

16 WL35-070007 M12X1 25 % G B rdiator  hollow  holt 1

17 WL35-020026 WAR P& brake  pump sleeve f HARBA
18 WL35-020017 HBRIAT brake  pump bar !

19 WL50—084100 HASIBTK bearing 2

20 WL35-023400 AL back lever 1

21 WL35-023003 B bolt 2

22 WL35-023006 ¥ =70 bolt !

23 WL25-024003 ) spring Il 2

24 WS50-084001 B4 =120 bolt !

25 WL35-023800 kA front lever 1

55




NO. PART NO. % NAME QuUTY REMARK

26 WL50-020800 HEERE S pedal *

27 WL35-020021 Wk frame W

28 WL35-071015 o brake fluid tangk W

29 WL35-070013 JESEL screw  coupling W

30 WL35-072010 HERdbE RVBERELRo6x ]  L=1450 hose W 2XM14X1.5, 90« Bl
3 WL35-072008 HER B AWEERELRe6x ] L=500 hose 1 2XM14X1.5 , K&
32 0B/13452.1-1992 0MEB.5X1 5 ring  6.5%X1.5 1

33 WsS50-071025 S f S screw  coupling 1

34 SILBTK BASILSTK bearing 2

35 SI10TK #ASI10TK bearing 1

36 CB/T6170-2000 BEVBLH nut M8LH 2

37 WL35-080007 w¥E protect jacket 1

38 WL35-070014 FEZS 5 brake pump cover !

39 0B,/ T5783-2000 EAM10x55 bolt M10x55 2

40 0B/T95-85 4810 wosher 10 4

41 0B,/T889.1-2000 FEM10 nut M10 2

42 6B/T6170-86 E8M10 nut M10 !

43 WL35-023019 FHUTHRE hand brake sleeve 1

44 WL35-080004 BEA spring pull plate W

45 0B/T889.1-2000 FEM3 nut M8 1

56




PART NO. % NAME QUTY REMARK
46 GB/T95-85 & washer 4 2
47 WL50-082000 FHEm grip  brake assembly 1
48 WL35-080003 Wb gk brake tie line shaft 1
49 6B/T818-2000 B4IM4x30 boll M4x30 2

57




T

IETEE M\%ﬁg
T
M |5 [ e
= U
TN
@ L
— [ gy wavw
W I
i m T%WQ e
= €
- ErT
1
L
Y o O g
iR -
DT ik
— Tl W
w T S &) e
Y —
LT s e
hisn

ARy
—

ey

ol
LYY

electric system

1 SO0FF _
0% g E
1 SioER
H
®)
T ow 1413

58



electric system

preheat

indicator:

water

temperture

Sensor

pump

59




NO. PART NO, % # NAME QUTY REMARK
1 WL35-131101 i battery 1
2 WL35-132105 HIRRTTX electromagnetic power 1
3 WS50-101201 WA battery line  anode clampe 1
4 WL35-132103 FHERT* brake  switch W
5 WL35-133101 TR cluster gauge 1
6 WL35-134103 BRB(KT . K2+ K3+ K4) relay 4 HGA191
/ WS50-101202 B ARL F battery line cathode clampe 1
8 WS50-102101 EXFFE ignition  switch 1
9 WL35-132201 EHF %0166 407021026 oil sieve sensor W
10 WL35-134107 FEL4 BX20911 fuse 1
11 WS50-104303 2 BX2011C—20A fuse 2
12 WL35-080007 B BT cluster gauge case 1
13 WL35-133105 WE# SORY1201 fule meter 1
14 WL25-040016 Ml B BTBRGA9S fule  sensor W
15 WL35-080006 PR cluster gauge upper case 1
16 WS50-103203 KA AD16—16E hydraulic  oil filter tell-tale 1
17 WS50-104108 W4k e 3 relay 1
18 WL35-132202 fle 5T % KB8852 electronc  trigging 1
19 WS50-071506 HEARHINS05390919 electromagnetic  valve 1
20 WL35-080008 #FHEF BISRDDD X control handle 1

60




NO. PART NO. % NAME QUTY REMARK
21 WL35-071007 HHRAL7214116A108010 electric  Valve W
22 WL35-133302 RN 02.1318.0000.03 lamp 2
23 WS50-103301 TIHIT J101-003 lamp 4
24 WL35-110039 1% AL warmer l
25 WS50-103307 i horn W
26 WL35-132301 bt AT £ JK337A switch 1
27 WL35-133301 AT ITALY 05.439 lamp 2
28

29 WL35-110034 AelmAL ZD1430 12V/40W clean water assembly 1
30 WS50-090800F VB XD104 water bottle 1
31 WS50-102102 B AIKI31 warm  switch 4

61




hydraulic system

o H— ¥

Wv! .
gla 1o |

h i @Q@

- jj E— ,
Oy
q Eﬂw
—{

MXAF a1 -+ |

% f =

g @\WXF H ﬂ

62





